Ko
UHHLER.

HKES LEGA
TRAIL MAS

R BAE
<#HES 31021-AM009 >
3DF-LC2T

LEGAMAX TRAIL MASTER

HKS

Pursuing the Ultimate in Engine Performance and Efficiency.
HKS Company Limited.

EGianz®E E65400-M83010-00
2025F 128258 1T
VerNo.2-1.0A



FSREV

ZOEL, BMARLABEW LFWEEE BICH AL )
TXWET,

* Z OB A E TR 2 HE AT AR E BEEICESE T A0
BEFHRENGFELLLEHLTOY £, I<BHmAIZR-T,
ELSBHENSTZIN,

*AEL, WOTHRY L Cid b L) ICENICRENCRE
LTL7ESN,

- 1/16 - 31021-AM009



A

(1) SHEADHICLT BHEA<LIESLY - - - - - - - - - - - - - - — -
OXmOBREmE - - --------"-"-"-"-"--------
O=EMREEELRAMER - - ------"-"-"--"------

(2) HREITOVWTOITEHA - -------"-"-"-"-"-"--------
O~ J > —HmMRARMEICONVT - ---------------

(3) EAAE - - -~ -~~~ ~-=-=~=—==-==-=----~-

(4) AR - -----"-"~""-"“"-"="-"="—"=—"==--=---- -~

IXCHITHERBL T EINY,

* COHEBIEITRY X D&M, FEMTERSINATVEY ., TEPTEENH LB,

BELITORFEEFETITERSEZSL,

*EFRNFE LY, EERICEELGAZMA L EEFTRTHI LN OHEDREIC

BAGENHYFEITDOTIEBELTLLEZEL,
*EUHERFIRIZ 12~16R—VICENENEHLTHY FT,

BREmEOFEM) X b /IRBHEGTER

OX R ITT— HMARLF 14mm 1
OF— LA~ HMRLUF 17mm 2
O3/1\—XT—

OA R vk (RAR)

OAF R vk (B

O7RJLk (M10 P=1.5 L=40)

O vk (M10 P=1.5)

OJL—>7vi 4 (M10)

ORXTYT v+ (M10)

O34k

ORJLE (M12 P=1.25 L=40)

OJL—r7viv (M12)

OXTYGTDvx (M12)

OEx kR BAE

OfREES

e e e T e e T ) T O N T N T I S B i S S

OXTvHh—

- 2/16 -

31021-AM009



(DEERDHNZLT B <=l
g BERALIESY,

S ADOERERE 4N
LC2T
LEGAMAX TRAIL MASTER RERIT NG

A I TF5—

HEIE
FIN—RAT—

M5/ \—RF—

137\’71JI~(* M)

o P

_—9 \

© / f ARJLEM10)
/ FL—2 Ty (M10)
FIES/IN—RT—
JL—> o

7w (M12) S~ FL—> Ty (M10)

[ R GT Ty (M10)
Eads Fuk (M10)

|
S REARCATTE |
AT YT
T 7y (M12) N F—JLISAT

FIN—=RT— RILRM12)

KIEERIZTDONT

ABLIL, THAEADBREND., R IT5—/N\A TEIZBEDI KD ZE
HHT 50D KIEENREERITTVETS,
iﬁzli.&#ﬁﬁléh?‘%ﬂ%f&") HEDORMEPTEETIEHY
TR ERREICKY, KiREFMSKELBEHSNDIGELHY
FIMN, BARORESLUHREICEEIHY FHA.

- 3/16 - 31021-AM009



—i

LI BFA LTSN,

Hif
i

AIREE BN & R m itk

o 2YEY SR

. : 3DF-LC2T

X 2024/2 ~

> B 3 . 4N16

4 ¥ . LEGAMAX TRAIL MASTER
F & : 31021-AM009

MREF R F R T : JQR10252133
AN16t

* EREERERERRICOVNTIE, AV3—R Y ETARASATWET,
¥X£4t JQR  https://www. jar. jp/

O WGEFZOBHED: H 220 mm (Y TF7TI75—R)
I 5 (ER4L)

O MEAEFZOHIED : 5 300 mm (A A 2N T)
=IEH E 5 (ER4L)

* AEBEBICIIHEM ESOEEEHYFEA,

H f# & &
H
e
2

O 0O0000 0
il i

=

O A BITERELEMERTELEICONT, BELRBEANED S YT 5 —FHIRAHE 1285
DRl (MRt JOR) DR ZEZIT. B THET,
ARERITIF, AR TIT—RKRICHRFEIZFRTIL— EBBBITHNGNGEICK YIS
LbNTWET,
Fl=. HEOMI., SEFZETI LRAEOHRRNELGYFET,

- 4/16 - 31021-AM009



[Z2IC AN =6I1Z]
«Z‘#BEJT < Tié L\o

@ittt D TEREREAZE ] [C(E. HET-OMDARADBEECUMEADIEELRAICHEAR ST
REICEENWEELCEHIZ, FoTWVEEEFWEEEZTLTVEY,
ZTDORTEREBEDEREIRDELSIZHE>TVET, ABRELCERBRLTH L, AXERHH
R AN

FERDT— BB (FRLREE)

chﬁgzt. CORTEERLTE LRV ET DL, REFLIFEGES S A8
= HNHBHE.

C I CHORTEERL TRV ET S E. ADBEERSAIREEND
LB | 258, THEMMBETORET STRENHLBE.

. CORFERELTESLMRNET 5L . ABROKRKOUEERE
PBFELY | cann-ry. smys snasRUmnBcs sl mEoTEL EONE
ERLET.

- 5/16 - 31021-AM009



AE

L
(]

OEHENT IS —DRIMIEIARK., RENB--HHHEEMRKIIHZ T, EMD

BEEZTEBHEINTIANERERGHERTY . EFINOEERNEXT
B EEFKOREOMEEELNH > TRIKRTY .

—RltkFPEHL

>
T %

@I VD UETARI VI LIEE, KBOREZTHEHTARIZELD
—BRIERFEFEOBENHY FT,
MITUOUEFIELTESLY,

QR T RICIFESTLERINEEINTNET, BOU--EELEENTH L
ETIVOUFFHhLEITSE., — BIERFFEDRERAHY £,
BFETUSUEBIELTLESL,

BRZFIZEHEFELTLESLY,

OV IS—DT—INA TN RBBEELHIARANFEENES, FEFTS
[FEEEAFRICEDRAICADVYRFICHRONY FZENVTIVDOUZEH
MLEEIT D E—BRIERFPEDRERAHY T,
MITOOUEFELELTLES,

BEEICEEIFELTLLESL,

hd & XE

Q@I —XRIMTZAhR—ILK, it/ N—2—(3FICEEBIZTHE>TLNTHE
HERNEDEZENLEHY T,

@I P UNFHNWTWAEHIWEII VD VEEFEILELEREIIFY—RA Y
ZHR—ILER, IFV—R RS T, i, Y TS—EERICHEO>TVET,
BICRImDT—IL/AA TOEBMAEIEBEDHNIEL L TLTHALT LD
T, [EDIFTTLEELY,
find & NIEDEENHY TT,

OB FHRRICEFITEEL TS ES W, FLEEMMLAPEHLANT HEE
KIAT IR T b EETFYBTRYTEHEIEAHYET,
FE., BEYIRICEARICKRZEDITTIESL,

- 6/16 - 31021-AM009



T

OIFJ—RFIZR—LRBEILFANPTL—FRECETERKDSE
TNABYET .

OUHDT IS —EEET 5L HAMNELNUE SN, EMEOMREANALT
BIENBYET. TL—FBHERECLT. EHEOHBEN &R
LThs, RECEELTEED,

OEFHENHXEFEDOMMIFIELLVEKEWVNELTE., BBEOFERAKTELH
[AADEERD THEMRENSELEZY, HENBELTAAH I E
BHYEST, COLILBHEITEONICRFTIECEFERLICTHEA L
E. BARERKROEERNERON TGS, BHORMITKIML TS,
BREZVET DEHIARDNEROTHEEICTLNTRKDERNH D &
RIEFC, BETAREETTERENTEONDIENHY FT,

OEHENKRELEBIFSIAN—DEEEETIT . EPRBRERIREMN
EREHLEZEEINDSATRERARTY, BEORKREFILELYEHR
BROEHAMMIBE, BIRELTESY,

OV IS —RMIBBEDORTEENS VD THL LIF-BBENTFRER
RETHEXTDHERKRTT,
LYBEBEERERY I M EFEALT, REICEXLTIESY,

Y T4 7 b ZEAL TS,
PLE/ITAL—OOv X ZFERTIEHEEREBT IOV I VT (S F,
RERAZ VR ZHALTREICERELTLCESL,

BEHOr X TOEREBIRGDOTHEMICEED IS,

O< TS —XRMIIBEN =BT ZREFICHT T HERCENY IS —2THho
XATWDEENZLDT, 1BTEXRIHERIRTT,
22 ETHT2>TLESELY,

O RBEFRDMRAIIBALNDTHDIERELET ., BT . FATHLHERLT
KESW, FORGEHSCEOICTERRADFREZERAL TS LS,

- 7/16 - 31021-AM009




>
T
O

OHFRBERDIRIIHUOTHRIL EOF Y AP BIAICS VNI ENBY FT,
ATL—AEDEEHHBMZERAL, BEELIEZFERALTEEDGL
EEZIToTLEEELY,
FICFOEREHCLEOICERAOFREZEAL TS,

AEM

QBHDIT I —EMAMZZEEL T, BEShEMHZERAL. BRER
HRNREBEEDL LITHESATVEI N, BHEOFEREFHILEE
BCEBEBLTIAHBSZEAHYFT, £, AFLEML, BHIBLT
TABHBLIELHYET. WThELBRARILNDOREREBLYFET DT
TRHITEELTLESLY,

BHOIY IS —FEHEA—ND—MEOMEZEL T, TOEROBNZ
RPIHHEMTY . MEZNLEYABEORBIITZITO EEETHD L
RIFFICIRBEBRICOGAY T, BAICTHENTLESL,

OMNLI-MIEY IS —Z2RETDHIEEIE. ¥ I75—F, HXEXBDFEFHEL
PEBLTHESTRELTLESIL, RLWEFEITHTTRET HLE
NTRKETY,

OEHHENHLAHRIIBTRICHEYET, HMELLEDRZPTVVEODOL
TPV EEFNLIZEE. it@%tﬁ&l%ibﬁi#étk“
BEAHY FT, RTEHFEDOTIZEZ LT VLN & ZHEER
ThofEE, BELTLEZEL,

- 8/16 - 31021-AM009




CERDHICB T BHS CEE L,
(BRI DL THDITEREA

O_NHAF. EIXBERTED S EREXEMDRLELESEIOFK (BFHLEE) - F3IE UL
WE, BROHDIHRA. BEDHAHNRAEDERMILEE) ITOVWTIR—JICEFHEMICER
SNERIC, WEFRFFOFNFREE—UBEHY FTEA,

OLANLLERDERIC, COHMIVATLUNDHEGEBRECREZTo-BHEE. ERETEDSL
NE-HREERL, XEFFFOFHRENVELLDIGENHYEFIOT, FHEZOHAIH
AT OBRFERAZTFEZHEFTH CZE Y,

O_NHERBIF, FEHEICETIEHERES —HN—HMEBRKEDRBEXNRELEZLDOTHY.,
TDOMDBEFZEZITo-EHEEIX. TOESHEEZRE-TIDOTEHY FTEA,

O_NHERBIIBARAEANATOFERAZEHMICEITATINIZ3DTY, BHATIEFERALLGLTESL,
@ This product is designed for use in Japan only.
@It must not used in any other country.

OLEHIANELRESEDOAN. CORBRUHBRADB 1 BAOZOBAHI ALK,
ZOMDFEAICL > TR 5RFBEICONTIE, BiE—8), TOBEEEVELADTHS
MEBHTTEREE,

O_NHARVHRERMIE. ARD=-HFELGCEEIT S EAHBYFT,

O_NHMI. WEHHEITERTIT D2ILDTHEHYFEA. REBPHEIZEEFIT HERILERTE
HON-RERFFOEITHZ L TRESBRICTEACESWL, BL. TOHE. BFENMES
FTHRCENHBYFLTHLHUHLE—Y., TOEEZEVELEADT, HoMLHITTELSESL,

QETICLY., —HERZRVTELIRBENTHEEERT-MEZNL-BEPEZETI S L
NTEFEHA,

TI75—DHE

MUADY IS —XEBAMLHSYDER, BREUFTE. Bh-HAK - EEUHZHEALE-EEER
YI5—T9, HEENBOBETER, TP VAICEELEBNEI VY LARUREZE

BLFET, T, KARIIS—ICHYMNLLREM ESOMEICEL THLHBEDHRBEIC
FYRMMLTWET,

IFY—R TR —IL ROTIS—DOXBIEAR, BEOB-EHEE
chﬁggt_ BIHET, EMOSBE L2 T EERINTIRE/BBRAEEETT,

= H | EMA0ETENELT A EBEONMEOTEENHYRBIRTT,
R IEMOBBIIEEC KBS,

- 9/16 - 31021-AM009



ZHEARADFIZRT BHEALTEESLY,
Y7 S5—FREREIHIEIZ DT

OAH ML, FRAMBEDHEREEZ T AEICREHSNBECERICELEBINS ST,

._EHE” WXL—CE&J_EF' %@?%}L%‘i _ﬂ]Z‘gﬁ)Uiﬂ'/\/

OMREFERFRTEITRIZRLTHYFES .

~on

MREEHREFRRIIL—MIE

AT )L TFAIICEA TN TWET,

*HBCEALTOBEVNEDLEIF SELITORFEEICSENLLET.

- 10/16 - 31021-AM009



ZHEARADHIZRT BHEALEEEY,

(ERTTE

ZEIZEBFEVWEELEDHIZBRTESFY 3L,

O TIS—RFELWMERGEETY. XERDUHRMEGONIGEICTHEOMIREML TS,
OFERADMEIC, LOAICESHN LORKEMICHEZET7A4 R U TEELEHLEEN, HERENE
TPrEFLEFEROBRETI VOV VIIL—LOBERE., ESMAHET I LADBY FT,

@MDY IS —ERETHLUSYEARE I, HHEQOHENE LT
AEEZ% BoLhBYES, IL—FBEESECLT. BRHEOHBENERD
= LTAD., REITEBELTESL,

OIENVPEIDEZNEM TORECKHEFTE T TS LS, HEETOPERORERIZGEY ET,

O LA—FVOY—Fy FETEOEHRGCAZOERATEIHMAOMAYNBNEZELIETLEINT
HoMLOITERENET,

O FEICH > EEHENMERET IS AIEHERF IS CEDEMABRRTENEMRIC
SIS,

- 11/16 - 31021-AM009



(iR F73E

AEE

E 320

B3 - (S EEERXIEMOBRBIGLECTERBELLZSL,
x w I\ %

[(() CEADEIC] Z+RICERELEZSAT, EELTIEZSLY,

XA T HFAH < S0y,

AEE

CORBET—ILISNA THERDY A4 FHLIZAYFEIT DT
REEEICERTARERX) T bZFRHLTLESL,

FSFEL

OEXDFITHDTH . EBBLRANMEVEGERT 5 2
FRIEEAE . RROEESHBARTIL—MECERIESL,

OMIETTIS—DRMNLERIBEHEA—D—DEXRFIREYIEELTZSY,

OMEREBUBBEXRFIRNERLGLIGEENHYET . TDHEIX, REITRE
BENEXRFIEZLGGRAT, BELTHGAERL TS,

OHGZEEBAMRUVEBDRIZ. FELEY ., RONVEEZEZ TN TS,
EETFRTHIARRNCHEDRRAICELEAHYFTDTIEELE
LY,

@JOUKMAAT  TXY—RMYZAR—)LR, i EAMIEBRALUSADEDE
RBLTVDGEE . BHOTIS—LOEAE T IR ENZBLIRESN,
BEEDMHREARLL, ZBRICE S TRIVOUVFEDHIBICDLENLIENH

UET Bl RFEEFICTHBRDIA T, ELBELEELY,

K EEXBDH~EHEL

;éE?:::.
=]
V4 jS/ s

O LEMEY IS —2RETHERIEL. Y75 —[ETELHETELR
BLTHESTRELTULELCELD, BERICTHEERWVET,
ROWEFILITHATTRET D EENTRIRTY,

FSFEL

EEMNRT LELRZG, ARIKEGRAZEIDBT SEFHRICTRAMC LS,

* EEDRICHT FTEEDRIREL TS,

QOMENTITIS—

RYTIFASIN—RT—ICE8N, VUOLGEDHENEL TGS, MIEAD

FRIZZBELTL IS,

- 12/16 - 31021-AM009




HEEFIE RSP TR S CEEC &,
ST DRITE & 14 EBE A — ) — (DI 2 DB

i s | I AT BAMSER LTS,
[N\ | puscmanscenl s, BRISERETEEN ERYBUITTEL,
RIS > TVBE . EARIZINS A EBEALBFROREL Y £T

j:SJE\E Ly O@H ATy FOBFERAIILAWTLCEELY,

1. THEIEAR A D ERSIL
(D FMEDHFENAT A T5—Z BEEA—D—DEEFIRE RS> THIIL TIZELY,

2. TAM < 75—D AT
(1) AR IS—ZFERDOEUEICEHLET.RYTITRIZYIISFRIZHIEDS/N\—RT—%EHT
QAN
(2) AR RER ISV EAM R IT—RHIET ISV DEIABDA R yNE BT ) T A flilE
F R TREET L TLIEELY,

j:s ﬁﬁ L\ OFY TFTITRIN—RAT—, Ty FIMERZBFRALTLLIEELY,
gl @5 ARTy MIFFBODARTy b(HAK) ZFERALTLESLY,

3. [T—ILIA T D{RFA ]
(M) T4y FOEUTIF
ElETARAR ZL—L0 [B1] OOHIDORIHBED T4y &, FEDHRILEMI2) &
ARTNVTTyo%, TL—2Dy o EFERALTRY A IFTLESLY,
ZOBE. RO SIN—RAT—HT 54y FMZERY AT TS,

HlMAH 5 R

7 0>

X1 2
B2D & 512757y bARYFFIFTETLNE
rM 757y FOBMSIT] E#¥TTY,

PFELY | @BYTHFRASA—RT—RIABREHEALTI AL,

- 13/16 - 31021-AM009



() T TEERDOMEICEDLE T /M2, FIORYTIFRIVIITHMIEDS/N\—RT—%
[FHOTZEN,
BANSAORYTIFRIYIZE. TS37YMIBF F-HFRDIN—ZXT—IZE$H TL
by, GEFRZSER)

Q) AT ISZ—EBMIZIUDET AL TR I SV D OBITRBDO ARy F (lBAK) &
A AABDARILE (MIO)IZTL—r Ty vEANRMEIDSEL ., RN SHFEROTL—
Ty, KTV T Ty v, F v OIBIZEMT T TREET T LT FZELY,

4. [£RDKRMAR]

() A IFZ—T—ILIMTOMEBR. BBEDOK. JL—L ZOMOREBERHED V)T
SUARVISUURID TR T TNEHEZEL., REFFIFLTHoIzRILEEFTVRNEBE
BHORMAIMNSIEIZIEE LY TR TS,

fEAHFRILY M0 T=29 ~ 34 Nem (T= 3.0 ~ 3.5 kgf-m)
M2 T= 44 ~ 49 N-m (T= 4.5 ~ 5.0 kef-m)

2) T=IISATENNDEERR. V)T IR (24mmBR) ZHERLWKIZEV FEEHAH-
EEE . RYMLHOLEEL TSV VITSVATRERET HEET A MY, #if5
NINDZERTHITHIENHYET

5. [EEEIKEDHER
) 2 OFXEHTETR. BEIIS—2FTEIYREBD V) 7SO REHERBL TS,
(2) T UEBBLTIE#L., 92500 ICLTEISUOMLDHS N REDEEE
mERL TR,
Q) FHEHZLTHEE. RI750Uhb0HRdN. RBOEETEZ R RL TS,
4) ()~Q)DIBERIZEELNH-I-IGE . UMD LEBEEZPYLELTZELY,

- 14/16 - 31021-AM009



IN—RT—

LC2T
LEGAMAX TRAIL MASTER H#H{TE] 7272~

MIEEMT Y

N

AMURTF—

WES/A—RF—
l HRr vk FEAR)
| Lo
Q / o
f ARJLRM10)
/ FL—rT v (M10)
HTFS/N\—RTF—

\ AT T (M10)
ISk | Fyk (M10)

/ JL—>
T 9
/>< 7wl (M12) /M\‘\ TL—r7v % (M10)

S RREARCATT® |
Y AT
v (M12) N F— LT

RILEM12)

KigZERIZDOLT

AERIE, TMAEADEEND, YT 5—/4 TEHIZBELKDZ
BT =D KIEEREHRITTLET,
gﬁ%liéﬁﬁté‘\éht&&f& Y, BROXRMOCTAEETEHY
FETIRROERIREICKY., KIREFROSKENBEH SN ZI5E1HY
FIAN ARORES L UHREIZEEIHY T A,

U< 77—DEENTETLE LT,
BE. ARURGBREZ I —HW L& RETRELR F 74 72 BELALTLEL,

- 15/16 - 31021-AM009



- 16/16 - 31021-AM009



st TyF-4—IX
T418-0192 FHEEE L =mdbiIL7181
https://www.hks—power.co.jp/

(BEMES, &BH) - WTyvF-7— IR



HKS Exhaust System
User & Installation Manual

HKIS

<31021-AMO09,

<E65400-M83010-00>
20251225,
VerNo2-1.0A



Confirm Before Installation

Part Number

Name of Product :
: MITSUBISHI TRITON

Application

: 31021-AM009

LEGAMAX TRAIL MASTER

* Please make sure that the kit has all the provided parts listed below.

* Be careful when handling this product; avoid dropping or giving it excessive impact.

Otherwise, it may result in product damage or improper installation.

Parts List / Hardware

QT.

Main Muffler

Tail Pipe

Rubber Stay

Gasket (five-sided)

Gasket (oval)

Bolt (M10 P=1.5 L=40)

Nut (M10 P=1.5)

CNICRICRICRICRICRICNIC)

Flat Washer (M10)

Spring Washer (M10)

®|©

Bracket

Bolt (M12 P=1.25 L=40)

Flat Washer (M12)

Spring Washer (M12)

Manual

@1 e ||

Sticker

- 1/6 -

31021-AM009



Part Number

Name of Product :

Application

Flat
/ o,  Washer (M12) ﬂ?\‘\ Flat Washer (M10)

g

Bracket

l

Spring

T Washer (M12) w
Rubber Stay

Bolt (M12)

: 31021-AM009
MITSUBISHI TRITON
: LEGAMAX TRAIL MASTER

Gasket
(five—sided)

N

Stock Washer Nut

N

Main Muffler Stock

\ Rubber Stay

Stock Rubber Stay
l Gasket (oval)

9
° / \
Bolt (M10)
StOCk / Flat Washer’ (M10)

Rubber Stay

[ Spring Washer (M10)
Nut (M10)

\{ Drain hole (Pipe underside)

Note on the Drain Hole

This product features a drain hole in the muffler pipe to release
accumulated moisture and ensure long—term durability.

This is an intentional design feature and does not indicate a
product defect or malfunction.

Depending on driving conditions and the environment, water may
drip from the drain hole; however, this has no impact on product
quality or performance.

- 2/6 - 31021-AM009



Thank you for purchasing HKS exhaust system. Please read this User & Installation Manual thoroughly before
using this product so that you will understand and use product correctly. Please confirm that the contents
are correct before installation on the vehicle.

Foreword

Replacing exhaust systems entails dangerous work that only mechanics with specialized training should
perform in an automobile service shop with adequate facilities. For untrained customers to install an
unfamiliar product could be dangerous as it could result in injury and/or severe burns. Please request a
specialist service shop to do the installation.

-Do not perform any illegal modifications on this product, such as cutting the pipe and/or removing the
internal components of the muffler.

-Our company shall not bear any responsibility should you, the customer, or a third-party cause a breakdown
of the product and its auxiliary product through modification or disassembly, or for damages caused by
problems resulting from its misuse.

-This product and its parts may be revised without warning to the customer.

-Due to regulations, it is not legal to drive any vehicle with the catalytic converter or any other emission
device removed or modified (Unless specified by local regulations).

Product Precautions

-When the engine is turned on or immediately after it is stopped, the exhaust manifold, exhaust pipe, catalyst
and muffler are extremely hot. Be extra careful not to touch the section that exits the rear of the vehicle.
You may suffer burns if you touch this or any section of the exhaust system. Please note that when you
load or unload items from the trunk, your clothing could burn or melt if it touches the tail pipe.

Please take caution around the surroundings when you stop or park the car.

-Qil or brake fluid spilt on the exhaust manifold could burst into flames.

-Exhaust gases contain toxic substances. There is always a danger of carbon monoxide poisoning if you
continue to work in a poorly ventilated garage or warehouse with the engine running. Always turn off
the engine and check for adequate ventilation before working in an enclosed space. Be especially careful
when pets and children are near the installation site. Take note of wind direction when running a vehicle
near people.

-This aftermarket exhaust improves exhaust efficiency and enhances the performance characteristics of
the vehicle. Make certain that the brakes have been serviced completely and verify the brake performance
and safety check all under carriage components.

-This exhaust system is designed to have a safe clearance from the road surface with the vehicle at standard
(stock) height. Therefore, if the vehicle is modified and body height is lowered to an extremely low level,
the muffler could become damaged or may damage other objects when it comes in contact with the road
surface or protruding objects. Please do not lower the height of the vehicle to extreme levels because
exhaust gas could leak from a damaged exhaust system.

-Even if parts in the emission system are used correctly, there is the possibility of deteriorating sound muffling
performance from toxic substances in the exhaust gases or corrosion causing holes in the product depending

on the usage of the automobile. If this is the case, please consult promptly with your dealer or service shop.
If the product had lost its original capabilities, please have it exchanged with the same product.
If corrosion is left untended, this could cause fire from leakage of exhaust gas under the lower part of the
chassis. Moreover, the driver could be fined for driving a poorly maintained vehicle.

-It is the legal responsibility of the driver to safely upkeep his/her car. Periodic inspection and service is
essential for safety and to prevent pollution. Be certain that routine inspections are made as well as periodic
inspections and parts replacement if necessary.

- 3/6 - 31021-AM009



-While the product of our company uses carefully selected materials, and the product is manufactured under
strict quality control standards in consideration of durability, the product could corrode and develop holes at
an unexpectedly early stage if the vehicle is driven under adverse conditions. Moreover, the product could be
hit by small rock and other road debris that may damage or cause holes in the product. Please be very
careful because this could cause leakage of exhaust gases.

-The law prohibits the removal of the catalytic converter or removing the interior components of it.
Please refrain from such action as this could lead to environmental pollution.

-Exhaust components on automobiles sometimes reach very high temperatures. Do not leave the vehicle
over dry grass or other flammable materials with the engine running or even after immediately turning
off the engine.

This could cause a fire. Please stop or park your vehicle in an area where there are no flammable objects
under the vehicle.

-When using your vehicle, refrain from revving or idling the engine for extended periods of time. This could
cause deterioration of the sound muffling material in the muffler. The heat from stagnant exhaust could
cause breakdowns of electrical parts and auxiliary parts in the engine compartment.

-Do not store or leave vehicle in humid areas or where salt is prevalent. This could cause deterioration and
corrosion of parts.

-Please understand that using your vehicle in various types of races, circuit runs and other special use could
markedly lower the durability of the product.

Installation Precautions

-When installing the product, make sure all instructions are followed precisely. Use a torque wrench and
tighten the screws to the regulation (factory) torque so as to prevent the screws from loosening while
the vehicle is in operation.

-Exhaust manifolds and catalytic converters can become extremely hot during usage. Coming in contact with a
hot exhaust system may result in severe burns. Only work on the vehicle after it cools down. Please use heat-
resistant gloves during service to prevent burns.

-Rust may make it difficult to loosen the nuts and bolts on the exhaust system. Use a spray-type lubricant
and the correct tools to loosen the nuts and bolts and refrain from using excessive force that may cause
the nuts and bolts to break. Always use heat-resistant gloves to prevent injury to hands.

-Exhaust system replacements are usually performed underneath of the vehicle. It is dangerous to replace
the system if the lifted vehicles is in an unstable condition. Be certain to work safely by using a specified
lifting machine for vehicles. Never work underneath of the vehicle lifted only by a standard car jack, as this
could be extremely dangerous.

-Replacing of an exhaust system entails simultaneous tightening of nuts and bolts located separately, and
working in situations where a heavy system is supported from below. Therefore,working alone could be
very dangerous. Always work with two or more persons.

-Be careful to maintain the proper clearance when installing a new exhaust system. Please be particularly
careful when working near brakes, fuel line, drivetrain and electrical systems.

-If you find cracks and other deterioration in the rubber exhaust hangers, replace them with the vehicle
manufacturer's new standard parts.

-After the standard (stock) exhaust system is removed, disassemble them into shortest possible pieces and
store them horizontally to allow for and moisture dissipation.

-In some instances it may be necessary to cut the stock exhaust into two pieces to remove it. The stock
exhaust was installed before the rear suspension was installed on the vehicle.

The replacement HKS exhaust system will bolt directly on and does not require any modification ( to the
vehicle or the exhaust system).

- 4/6 - 31021-AM009



Installation Procedure

X Please ask a specialized maintenance shop, etc. to perform the installation work.
X “stock parts" in this manual refers to the manufacturer's genuine parts.

MUFFLER Installation Procedure

Do not apply lubricant, etc. to the rubber stays.
[A WARNINGJ Clean and remove the grease surely if using the lubricant when

attaching/detaching.
If the grease remains, the product may come off while driving and
cause serious incident.

( NOTE J ® Do not reuse the gasket.

1. Remove the Stock parts

(1) Remove the stock mid pipe and main muffler according to the manufacturer's work
instructions.

2. Temporary assembly of Main Muffler

(1) Align the main muffler in the proper position, and insert the stock rubber stay into the
hooks for hanging.

(2) Put the supplied gasket (five-sided) between the rear flange of the stock catalyst and
the front flange of the main muffler, then temporarily tighten it with the stock nut.

J ® Reuse the Rubber stay, Nut for the stock part.
@ Use the included gasket ( five-sided ).

( NOTE

3. Temporary assembly of Tail Pipe
(1) Bracket Installation
Attach the supplied bracket to the hole marked with a circle in [Fig. 1] on the right-side
frame in the vehicle’s forward direction, using the supplied M12 bolt, spring washer,

and flat washer.
Attach the supplied rubber stay to the bracket during installation.

View from the outside of the vehicle

7 0>

Fig.1 Fig.2

If the bracket is installed as shown in [Fig. 2],
step (1) “Bracket Installation” is complete.

NOTE ® Use the supplied rubber stays for the hanger.

- 5/6 - 31021-AM009



(2) Align the tail pipe in the proper position, and insert the stock rubber stays into
the two front hanger hooks.
Insert the rear hanger hook into the supplied rubber stay attached to the bracket.
(See assembly diagram)

(3) Put the supplied gasket(oval) between the rear flange of the main muffler and
the front flange of the tail pipe, insert a flat washer into the supplied bolt (M10)
and pass it through from the front side, then install the supplied flat washer,
spring washer, and nut from the opposite side in this order, and temporarily
tighten them.

4. Final Assembly of the Entire System

(1) Check the positions of each pipe and muffler, the clearance with the floor,cross
member, and other peripheral parts of the car, and the alignment of the gasket
between flanges, and tighten the temporarily tightened bolts and nuts, in order
from the front side of the car with the specified torque.

Tightening Torque M10 T=29~34N-m (T= 3.0 ~ 3.5 kgf-m)
M12 T=44~49 N-m (T=4.5~ 5.0 kgf-m)

(2) Check the alignment and clearance (approx. 24 mm) between the tail pipe and
the bumper.
If there is any misalignment , retighten from the beginning. Insufficient clearance
may cause an abnormal sound or melt the bumper by heat.

5. Verifying a Correct Installation
(1) Check the clearance for each section by shaking the muffler after installing the
product.

(2) Start the engine, idle for a while, and rotate up to approx 2500 rpm. Then, inspect
if there is any leaking of the exhaust air and abnormal sounds from the flange at
each section.

(3) Drive for a while, then inspect that if there is any leaking of the exhaust air and
abnormal sounds from the flange at each section.

(4) If there are any problems found in the (1) to (3), please install the product again
from the beginning.

- 6/6 - 31021-AMO09









HKS Co., Ltd.
7181 Kitayama, Fujinomiya,
Shizuoka 418-0192, JAPAN

https://www.hks—power.cojp/en/



